
G
|IUAIESI 8.

r6rrrc cuc rrEu cHuAru Do LUoNG cHAr LUONG

rAnn rY rHUAr nEu cnudu D0 LudNc cnAr Lu0Nc 3

OUALITY ASSURANCE & TESTING CENTER 3

TRUNG

KT3-0070881D8/2 OUA THO NGHIEU
T REPORT

sf

PHIEU KET
rEs

12/06t20t8
Page0L/04

1. TOn miu
Name of sample

^ ^Ar x/. JO lugng mau

Quantity

3. M0 ta
Description

4. Ngdy nhan m6u
Date of receiving

x). Nclgfi mau
Customer

6. Thoi gian thrl nghiQm
Test period

7. Ket qui thri nghiQm
Test result

: SOl.{ 2 K MO TRONG
wrA so lrv908 - D6NG nAn: 40s - DuNc vrOr : 9s0 Tt Lfr,3tu4

:01

: MAu thtr nghiQm do nracn hang 6y m5u, tOn mdu vi thOng tin vA m6u
do kh6ch hdng cung cdp. / Testing sample was sampled by customer,
sample name and sample information were supplied by customer.
A: 0,8 L chQt long trong su6t/ transparent liquid
B:0,2L chat long trong sudtl transparent liquid
C: 03 L chdt 16ng trong sudV transparent liquid

:01/05/2018

: cONC TY TNHH SOI{ HOA YI.ET
TDS 34, TBD 23. KP Long Binh, Kh6nh Binh, Tin Uy0n, Binh Ducrng

: 08105 /2018 - 12106 12018

i.

: Xem trang / See page 02/04 - 04/04

TRTIONG PTN HANG TIOU NINC
HEAD OF CONSUMER PRODACTS

Nguy6n Phufc Hii

PP. DIRECTOR
G THI'NGHIEM

NG IA,B.TESTING IA,B.

l. Cric kei quA thri nghiQm ghi trong phidu niLy chi c6 gitr tr! tldi vdi mau do kh6ch hlLng gtli d6n.l Test results are validfor the namely submiied sample(s) only.

2. Khong drrgc richiao mg1 ptran phi6u kdt qui thir nghiQm nhy ndu khOng c6 sg <ldng j bhng vdn bin cria Trung tam Ky thuat 3.

Thts Test Repot shall not be reproduced, except infull, without the written approval of Quatest 3

3. TOn mlu, ten klrach hdng dudtc ghi theo yeir cdu oia nOi gih n]6:t./ Name of sample and customer are w-ritten as customer' s request.^

4. D0 khdng ttim bao ao i6 roniriec ludng driqc finh v6l k = 2, mirc rin cay 95 7o. Khach ha,ng c6 thd hCn hO theo dia chi drr6i dd bidt them th6ng tin.

Estimatei expanded uncertainty of measurement with k = 2, at 95 % confi.dence level. Please contact Qualest 3 at the below address for funher information

N/A: khdng 6p dgng.
Not applicable

Head Office: 49 Pasteur, Q1, Hd Chi Minh City, Vr.F.T NAM
Testins: 7 Road l, Bi6n Hda 1 Industrial Zone, Edng Nai

Tel: (8.4-28) 3829 4274
rel: (8a-2f 

S1,f83 6212
Fax: (84-28) 3829 3012
Fax: (84-251) 383 6298

Website: www.quatest3.com.vn
E-mail: tr-cskh@quatest3.com.vn

sira aldi: O BII10 (1212016) MO3/1 - TTTNO9



PHrEu rEr euA rn0 ncHl
TEST REPORTKT3-007088rD8/2

Gbichrfi/notice:(*)L27r/ class:0 .. \ a\ re 11^Cdc cqnhv6t cat hodn tod'n nhin, kh6ng c6 6 vu6ng nio bl tdchru
The edges of the cuts are completely smooth, none of the squores is detached

TOn chi ti€u

Characteristics

Phuotrg ph6p thit

Test methods

7.I D0 min / Fineness, pm
7 .2 D0 nhot Stormer/ Stormer viscosity, KU
7.3 E0 b6m dinh (thtr cdt 6) / Adhesion test

(cross cut test),
7 .4 DQ b6ng quang hqc (g6c t6i 60')/ Specular

gloss
7.5 D0 b€n va dflp / Impact resistance,kgf.cm

7.6 Hdm lugng ch6t ktr6ng bay hoi (tfnh theo
kh6i lugng)l Non volatile content (mass per
mass), Vo

7.7 Thdi gian YJt6 / Drying time, h

7.8 D0 bCn cira ming scvn d6i vorki}m/ Atknli
resistance

7.9 D0 b6n ctra mdng scrn d6i v6i xdng i
Gasoline resistance

J

7.10 DO bdn cua mdng scrn ddi v6i nu6c mu6i/
Salt resistance

l.I1 l<h|ndng chfu nhiQt cua mdng scrn 6 105"C
trong24 grd/Heat resistance of coating (at
105"C for 24 h)

TCVN 2091:2015
ASTMD562-LO
TCVN 2097 :2015

TCVN 2l0l:2008

TCVN 2IOO-2:
2013

ASTMD 2369-10

TCVN 2096-3 :

20t5
JIS K5551 : 1991

JISK5551 :1991

JISK5551:1991

ASTMD2485_91
(20L3) Merh.od A

46,1

0,3

Mang son kh6ng bi phdng
rQp sau khi ngdm 168 gio
trong dung dich NaOH 57o

(theo kh6i luqng)/No
blistering after immersing in
NaOH solution 5To (w/w)

for 168 hours
Mang son kh6ng bi ph6ng
rQp sau khi ngdm 48 gid
trong xdng/ No blistering
af'ter immersing in gasoline

for 48 hours
Mang scm kh6ng bi ph6ng
r6p sau khi ngdm 240 giit.
trong dung dich nu6c mu6i
3 Vo (theo 1*r6i luqng)/No
blistering after immersing in
salt solution 37o (w/w)for
240 hours
Mang scm kh6ng bi phOng

rQp, kliOng bi nrrt v6/ no
blistering, no cracking

TRUNG TAtt TY THuAT TIEU CHUfiU OO LUONG CNAT LUONG 3

QUALITY ASSURANCE & TESTING GENTER 3

l@ Head Office: 49 Pasteur, qt, Ud Ctrt l,tlntr City, VIETNAM Tei: (84-28) 3829 4274 Fax: (84-28) 3829 3012 www.quatest3.com.vnr' 
&tli* ; noaO t, SiCn HOa I Industrial Zone, Ddng N{,q3:Te1: (84-251) 383 6212 Fax: (84-251) 383 6298 tn-cskh@quatest3.com.vn
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PHrEu rEr euA rn0 r,rc

TEST REPORT
rrFu nrulf, oo

ruoilG

X6c dinh sy xdm nh4p c6c nguy0n t6 ttr u4t liQu theo yOu cAu ctra kh6ch 7l-3 :20131
Determination of the migrationfrom material, according to EN 7l-3 : 2013 and customer request
Phdn lopi vflt liQu cria mdu/ Material classification of sample: mdngkh6/ coating

NguyOn td
Element

Dcm vi
Unit

Gi6i han ph6t
hiQn

Detection limit

K€t qui thft nghiQm
Test result

AI Aluminium mg/kg )\ KPTV ND

sb Antimony mglkg )5 KPIV ND

As Arsenic mg/kg )\ KPIV ND

Ba Barium mgikg )5 KPIV ND

Bo Boron m/kg )5 KPIV ND

Cd Cadmium mg/kg )5 KPFV ND

Cr Chromium Total mglkg 0,1 KPIV ND

Chromium (IIf mdkg 0,1 KPFV ND

Chromium (VI) mglkg 0,1 KPFV ND

Co Cobalt mg/kg I )5 KPIV ND

Cu Copper mglkg )5 KPIV ND

Pb Lead mgikg 2,5 KPIV ND

Mn Manganese mg/kg )\ KPFV ND

Hg Mercury mglkg )5 KPIV ND

Ni Nickel mglkg )5 KPIY ND

Se Selenium mg/ke )5 KPTV ND

Sr Strontium mg/kg )5 KPIV ND

Sn Tin mg/kg )5 KPIV ND

Organic Tin mg/kg t5 KPW ND

Zn Zinc mg/kg )5 , KPIV ND
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TRUNc rAm xY rHUAT ilEu cHudr,r oo lU0ttc cnAr LUdNc 3

OUALITY ASSURANCE & TESTING CENTER 3

Head Office: 49 Pasteur, Qt, Hd Ctri l,t;nfr City, VIET NAM Tel: 184-28) 3829 4274 Fax: (84-28) 3829 3012 www.quatest3.com.vn

Testins: TRoadl,Bi6nHdallndustrialZone,D6ngNah.Slfldl:(84-251)3836212 Fax:(84-251)3836298 tn-cskh@quatest3.com.vn
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KT3-007088
PHrEu rEr euA rn0 r.rc

r€'ST REPORT

Ghi chri/ Note: KPFV ND - Kh6ng ph6t hi6n/ Not detected
Thir nghiCm x6c dinh lugng ttrOl nfrlSm cr6m III vb cr6m thuc hi6n khi
him lugng crom th6i nhiSm tong khong vugt qu6 gi6i han thoi nhi6m crom III vd
cr6m VI quy dinh trong EN 71-3 :2013/ Confirmation test of soluble chromium (III)
anh chromium (VI) is not required in case of soluble chromium does iot exceed their
requirements as specified in EN 71-3 : 2013
Thir nghiQm 16c djnh lugng th6i nhi6m thi6c hiru co kh6ng thqrc hiQn khi h)m lugng
thi6c th6i nhi6m t6ng kh6ng vugt qu6 gi6i han th6i nhi6m tniec nm co quy dinh
trong EN 71-3 :2013/ Confirmation test of soluble organic tin is not required in case
of soluble tin does not exceed the soluble organic tin requirements a specified in EN
71-3 : 2013

THT NGHIE,M TIIEO/ TESTS ACCORDING TO
COMMISSION REGULATION (EU) No l0l20rr + COMMISSION REGIILATION (EU) No
I282l20rl

Ghi chfii Notice z (*) Theo/ According /o Commission Regulation (EU) No 10/201 I of 14 January 2011
on plastic materials and articles intended to come into contact w{th food 4-
KPHA{D : kh6ng ph6t hiQr/ not detected : '

TOn chi ti0u

Characteristic

K6t qui
thri

nghiQm

Test result
.12Hdm lugng kim lo4i th6i nhi6m trong

acetic acid3Vo (w/v) sau l0nghyd
40'c
Metal migration in 3 Vo acetic acid
(w/v) after 10 days at 40"C,

oBa
oCo
oCu
rFe
oLi
oMn
oZn

mdkg

<1
< 0,05
<5
<49
< 0,6
< 0,6
<25

0,1

0,02

0,1

1,0

0,02
0,02

1,0

BS EN
1186-3:

2002
(rcP -
oES)

KPHAiD
KPHA{D
KPHA{D
KPHAID
KPHAID
KPHA{D
KPHA{D
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TRUNG rAu xY THUAT TtEu cHUdru so lUdr,rc cnAr LU0Nc 3
OUALITY iSSURANCE & TESTING CENTER 3

Head Office: 49 Pasteur, Q1, Hd Chi Minh City, VIET NAM Tel: (84-28) 3829 427 4 Fax: (84-28) 3829 3012 www.quatest3.com.vn
tn-cskl @ quatest3.com.vn7 Road 1, Bi6n Hda I Industrial Zone, Ddne Nai i : (84-251)383 6212 Fax: (84-251) 383 6298
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